
Printed in U.S.A. 43 918412/GP0414

AL 540 - RADIO
COUNTERWEIGHT KIT 

Ref. 
No. Part No. Description                          Qty.

1 809441 COUNTERWEIGHT KIT 1

2 272776 WDMT/COUNTERWEIGHT 2

3 656018 CS M12-1.75X40 C8.8 ZY DIN931 4

4 276027 PLATE/COUNTERWEIGHT 5

5 654009 FW 1/2 AWZY 4

6 651522 CS M12-1.75X150 C8.8 ZY DIN931 4

Ref. 
No. Part No. Description                          Qty.

2

3

4

5

6

1

400502



918412/GP0414 44 Printed in U.S.A.

AL 540 - CONTROLS
DIFFERENTIAL LOCK

   *  See Page 120 for hose/o-ring information.
    ** See Page 119 for o-ring/seal/description information.

Ref. 
No. Part No. Description                          Qty.

1 176530 STM M24C10 MBSPP14 ** 2

2 176716 VALVE/DIFF LOCK 1

3 176750 HOSE/MP 5 X 1067MM * 1

4 176778 STM SV RD F24C15 M24C10 ** 1

5 176779 TEM SV RN F24C10 M24C10 ** 1

6 176883 STM M24C08 MBSPP14 ** 2

7 201130 HOSE/MP 4 X 559MM * 1

8 271705 HOSE/MP 5 X 394MM * 1

9 270300 HOSE/MP 4 X 2616MM * 1

10 651457 LN INS M6-1 C8 ZY DIN6924 2

11 651730 CS M6-1.00X90 C8.8 ZY DIN931 2

12 654004 FW 5/16 AWZY 2

13 203788 CHECK VALVE 1

14 203789 SOLENOID/3-WAY SPOOL 1

15 203790 COIL/12 VDC 1

16 203791 SEAL KIT/CHECK VALVE 1

17 203792 SEAL KIT/SOLENOID 1

Ref. 
No. Part No. Description                          Qty.

9

10

15

14

17 16

13

12

11

3 4

7

1

6

2

8

5

400350

Page
67

Page 64

Page 64

D

B

A



Printed in U.S.A. 45 918412/GP0414

AL 540 - CONTROLS
INCHING - BRAKE

   *  See Page 120 for hose/o-ring information.
    ** See Page 119 for o-ring/seal/description information.
   *** Ref. Nos. 34, 35 (current production) replace earlier 
hardware (without spacer) at rod ends No. 18 and No. 19 for 
linkage rod No. 20.

Ref. 
No. Part No. Description                          Qty.

1 062023 CLAMP/HOSE #M5 1800 2

2 097860 CLAMP/HOSE DOUBLE 1

3 176508 90M SV F24C08 M24C08 ** 1

4 176913 ASSY/VALVE/BRAKE
(Includes brake valve and
Ref. Nos. 5, 7, 8)

1

5 656048 HN M8-1.25 C8 ZY DIN934 1

7 201184 ROD/PUSH 1

8 201186 CLEVIS 1

9 270870 PIN/SPRING 1

10 271464 HOSE/MP 4 X 1854MM * 1

12 201249 PIN/CLEVIS SPRING 1

13 201259 CLEVIS/6MM LH 1

14 201278 LINKAGE/ROD 6MM 1

15 270211 RESERVOIR ASSY
(Includes Ref. No. 32)

1

16 270219 CLAMP 1

17 270240 SENSOR/PEDAL 1

18 270251 SPHERICAL ROD END/6MM 2

19 270252 SPHERICAL ROD END/6MM LH 1

20 270253 LINKAGE ROD/6MM 1

21 50300164 HOSE/BRAKE RESERVOIR 1

22 271611 BUSHING 1

23 50301331 PIVOT ARM/PROX SWITCH
(SN 51590 and Up)

1

272718 PIVOT ARM (SN 51589 and Before) 1

24 272023 WDMT/BRAKE VALVE 1

25 651624 CS FL M8-1.25X50 C8.8 ZY DIN1662 2

26 176529 STM M24C08 MMPT12 ** 1

27 651694 CS FL M6-1.00X25 C8.8 ZY DIN1662 5

28 651695 CS FL M8-1.25X25 C8.8 ZY DIN1662 2

29 651705 LN  INST FL M6-1.00 C8 ZY DIN6926 7

30 651706 LN  INST FL M8-1.25 C8 ZY DIN6926 4

31 656047 HN M6-1 C8 ZY DIN934 2

32 202644 CAP/RESERVOIR 1

33 176681 SCREW/TPH TF TORX M6-1.00X16 
CZY

1

34 656128 CS M6-1X30 C8.8 ZY DIN931 *** 2

35 075237 BUSHING/PIVOT *** 2

Ref. 
No. Part No. Description                          Qty.

10

3

1

7
8

24

25

25
28

22

29

27

27

1

1727

34

29

29
Brake/Inching
Pedal (Left)

Secures
to Frame

31

34

28
2

30
29

18

19
20

14

12

13

30

59

4

26

32

30

16

21

15

33

23

SN 51589 and Before

23

29
35

35

18

400350

See Page 32 or 
Page 33



918412/GP0414 46 Printed in U.S.A.

AL 540 - CONTROLS
PARKING BRAKE

Ref. 
No. Part No. Description                          Qty.

1 134880 CLEVIS/M8 1

2 270155 CLEVIS 1

3 270154 PIN/CLEVIS SPRING 1

4 270177 CABLE/BRAKE/PARK 1

2

4

3
1

400350



Printed in U.S.A. 47 918412/GP0414

AL 540 - CONTROLS
THROTTLE

Ref. 
No. Part No. Description                          Qty.

1 272374 BRACKET/CABLE 1

2 270106 SPRING/COMPRESSION 1

3 270123 THROTTLE/HAND 1

4 270240 SENSOR/PEDAL 1

5 270252 SPHERICAL ROD END/6MM LH 1

6 270254 LINKAGE ROD/6MM 1

7 270349 CABLE/THROTTLE 1

8 270412 BRKT/THROTTLE 1

9 651456 LN INS M5-0.8 C8 ZY DIN6924 1

11 651694 CS FL M6-1.00X25 C8.8 ZY DIN1662 5

12 651705 LN  INST FL M6-1.00 C8 ZY DIN6926 6

13 656047 HN M6-1 C8 ZY DIN934 1

14 653053 HJN 3/4 F2ZY 2

15 651679 LW EXT T M8 AZY 1

16 656063 HJN M8-1.25 C4 ZY DIN439 2

17 270166 FITTING 1

18 653039 HJN 3/8 F2ZY 2

19 654045 LW INT T 3/4 AZY 1

20 270746 LOCKNUT/INSERT  10-32 1

21 203802 FITTING 1

22 651521 CS M5-0.8X16 C8.8 ZY DIN931 1

23 270251 SPHERICAL ROD END/6MM 1

24 651774 CS FL M6-1.00X35 C8.8 ZY DIN1662 1

Ref. 
No. Part No. Description                          Qty.

3

14

16

12

12

18

3

9

7

21

17

22

19

8

71

5

6
13

12

4

1511

Foot Throttle
Pedal (Right)

11

20
2

B

A

B

A

24

23

16

Throttle
Lever

400350

See Page 32 or  
Page 33



918412/GP0414 48 Printed in U.S.A.

AL 540 - AXLES
FRONT AND REAR AXLES

Ref. 
No. Part No. Description                          Qty.

1 50300926 AXLE/FRONT (current version)
(SEE INSET - identify by axle I.D. tag)
(See Page 50 for details)

1

For complete 
axle, order 
50300926

AXLE/FRONT (early version)
(SEE INSET - identify by axle I.D. tag)
(See Page 56 for details)

1

2 176528 STM M24C06 MMPT10 1

3 176529 STM M24C08 MMPT12 2

4 176890 SHAFT/DRIVE 35E 1

5 201097 NUT/LUG/M18X1.5 24

6 50300927 AXLE/REAR (current version)
(SEE INSET - identify by axle I.D. tag)
(See Page 50 for details)

1

For complete 
axle, order 
50300927

AXLE/REAR (early version)
(SEE INSET - identify by axle I.D. tag)
(See Page 56 for details)

1

7 270410 BREATHER/AXLE 2

8 651707 LN  INST FL M10-1.50 C8 ZY DIN6926 8

9 651717 LN INST FL M20-2.50 C8ZY DIN6926 8

10 651747 LN INS M8-1.00 F8 ZY DIN985 6

11 656040 CS M20-2.5X70 C8.8 ZY DIN931 8

12 203781 WHEEL BOLT 24

Ref. 
No. Part No. Description                          Qty.

4

5

8

5

5

5 9

9

10

2
3

7

6

3

7

11

11

1

FRONT AXLE

REAR AXLE

12

12

319 Nm

(235 lb.-ft.)

319 Nm

(235 lb.-ft.)

AXLE I.D.
TAG

AXLE I.D.
TAG

400357

X

Axle Tag ID (X) Axle Part Number

4472-004-225 (early version front)
4472-004-229 (early version rear)
4472-004-318 50300926
4472-004-322 50300927

INSET - Axle Identification Tag



Printed in U.S.A. 49 918412/GP0414

AL 540 - AXLES
DRIVESHAFT

Ref. 
No. Part No. Description                          Qty.

1 270824 JOINT & SHAFT ASSY 1

2 270825 JOINT & TUBE ASSY 1

3 270650 KIT/35E CROSS & BEARING 2

1

3

3

2

176890



918412/GP0414 50 Printed in U.S.A.

AL 540 - AXLES
50300926 (4472-004-318), 50300927 (4472-004-322) - INTERNAL COMPONENTS

50300926
Front Axle

Only

50300926
Front Axle

Only

1
2

3

4

5-31
32

33

34-38 39

70
4643

41

47

54

55
56

57

67
66

64
63

62

60

61

61

60

59

58

64

63 62

68

69

42

40

40

71

45

48

50

49

65

51
52

53

50300926, 50300927-1



Printed in U.S.A. 51 918412/GP0414

AL 540 - AXLES
50300926 (4472-004-318), 50300927 (4472-004-322) - INTERNAL COMPONENTS

Ref. 
No. Part No. Description                          Qty.

1 203626 HEXAGON NUT M24 X 2 DI 1

2 203713 WASHER 1

3 203746 SHAFT SEAL 1

4 203753 ROLLER BEARING 1

5 203719 RING (5.55MM) 1

6 203720 RING (5.60MM) 1

7 203721 RING (5.62MM) 1

8 203722 RING (5.70MM) 1

9 203723 RING (5.75MM) 1

10 203724 RING (5.80MM) 1

11 203725 RING (5.85MM) 1

12 203726 RING (5.90MM) 1

13 203727 RING (5.95MM) 1

14 203728 RING (6.10MM) 1

15 203729 RING (6.15MM) 1

16 203730 RING (6.20MM) 1

17 203731 RING (6.25MM) 1

18 203732 RING (6.30MM) 1

19 203733 RING (6.35MM) 1

20 203734 RING (6.40MM) 1

21 203735 RING (6.45MM) 1

22 203736 RING (6.50MM) 1

23 203737 RING (6.55MM) 1

24 203738 RING (6.60MM) 1

25 203739 RING (6.65MM) 1

26 203740 RING (6.70MM) 1

27 203703 RING (5.98MM) 1

28 203704 RING (6.00MM) 1

29 203705 RING (6.02MM) 1

30 203706 RING (6.04MM) 1

31 203707 RING (6.07MM) 1

32 203741 BUSHING 1

33 203751 ROLLER BEARING 1

34 203708 WASHER (3.3MM) 1

35 203709 WASHER (3.4MM) 1

36 203710 WASHER (3.5MM) 1

37 203711 WASHER (3.6MM) 1

38 203712 WASHER (3.7MM) 1

39 50280514 BEVEL GEAR SET 1

40 203607 O-RING 2

41 50280476 O-RING 1

42 203772 AXLE HOUSING 1

43 50280469 BRAKE CARRIER 1

45 50286125 MOUNTING KIT 1

46 50280465 WHEEL CYLINDER 1

47 203593 CABLE CONTROL 1

48 50286123 BRACKET 1

49 50280464 BRAKE CARRIER 1

50 50286120 BRAKE RESET 1

51 50286124 GUIDE 1

52 50286122 SPRING KIT 1

53 50286121 BRAKE BLOCK 1

54 203765 BRAKE DRUM 1

55 203625 STUD 8

56 203776 INPUT FLANGE 1

57 203615 CAP SCREW M6 X 18 IS 2

58 50280523 AXLE 1

59 50280473 PIN 1

60 50280528 THRUST WASHER 2

61 50280468 DIFFERENTIAL BEVEL GEAR 2

62 50280522 AXLE BEVEL GEAR 2

63 50280524 THRUST WASHER 2

64 50280525 COMPENSATING RING 2

65 50286127 DIFFERENTIAL CASE 1

66 50280527 COVER 1

67 50280478 CAP SCREW 16

68 50280479 CAP SCREW 5

69 50280474 SET SCREW 2

70 50280463 BRAKE 1

71 50286126 REPAIR KIT 1

Ref. 
No. Part No. Description                          Qty.



918412/GP0414 52 Printed in U.S.A.

AL 540 - AXLES
50300926 (4472-004-318), 50300927 (4472-004-322) - INTERNAL COMPONENTS

1 2
3 4

5-30 32
33

34 35 36 37

38 40
41

86

87

85

42-84

4041

88
89

90

92

91

88
98

94

91

93

39

50300927
Rear Axle

Only

50300926
Front Axle Only

50300926, 50300927-2



Printed in U.S.A. 53 918412/GP0414

AL 540 - AXLES
50300926 (4472-004-318), 50300927 (4472-004-322) - INTERNAL COMPONENTS

Ref. 
No. Part No. Description                          Qty.

1 50280510 TA.ROLLER BEARING 1

2 50280470 CIRCLIP 1

3 50280521 RING 1

4 50280526 LOCKING SLIDE 1

5 50280481 SHIM (2.00MM) 1

6 50280482 SHIM (1.95MM) 1

7 50280483 SHIM (1.90MM) 1

8 50280484 SHIM (1.85MM) 1

9 50280485 SHIM (1.80MM) 1

10 50280486 SHIM (1.75MM) 1

11 50280487 SHIM (1.70MM) 1

12 50280488 SHIM (1.65MM) 1

13 50280489 SHIM (1.60MM) 1

14 50280490 SHIM (1.55MM) 1

15 50280491 SHIM (1.50MM) 1

16 50280492 SHIM (1.45MM) 1

17 50280493 SHIM (1.40MM) 1

18 50280494 SHIM (1.35MM) 1

19 50280495 SHIM (1.30MM) 1

20 50280499 SHIM (1.25MM) 1

21 50280496 SHIM (1.20MM) 1

22 50280503 SHIM (1.15MM) 1

23 50280497 SHIM (1.10MM) 1

24 50280502 SHIM (1.05MM) 1

25 50280498 SHIM (1.00MM) 1

26 50280501 SHIM (0.95MM) 1

27 50280500 SHIM (0.90MM) 1

28 50280506 SHIM (0.85MM) 1

29 50280505 SHIM (0.80MM) 1

30 50280504 SHIM (0.75MM) 1

32 50280507 COMPRESSION SPRING 1

33 50280520 PISTON 1

34 50280467 O-RING 1

35 50280466 O-RING 1

36 50280509 BALL BEARING 1

37 50280471 SNAP RING 1

38 270410 BREATHER/AXLE 1

39 50280480 SCREW PLUG 1

40 203783 BUSHING 16

41 50280519 HEXAGON SCREW] 16

42 203631 SHIM (2.0MM) 1

43 203679 SHIM (1.95MM) 1

44 203678 SHIM (1.90MM) 1

45 203652 SHIM (1.85MM) 1

46 203677 SHIM (1.80MM) 1

47 203651 SHIM (1.75MM) 1

48 203671 SHIM (1.65MM) 1

49 203670 SHIM (1.60MM) 1

50 203669 SHIM (1.55MM) 1

51 203668 SHIM (1.50MM) 1

52 203667 SHIM (1.45MM) 1

53 203632 SHIM (1.40MM) 1

54 203635 SHIM (1.20MM) 1

55 203628 SHIM (1.00MM) 1

56 203633 SHIM (0.60MM) 1

57 203634 SHIM (0.40MM) 1

58 203636 SHIM (0.30MM) 1

59 203629 SHIM (0.20MM) 1

60 203630 SHIM (0.10MM) 1

61 203655 SHIM (0.65MM) 1

62 203656 SHIM (0.70MM) 1

63 203657 SHIM (0.75MM) 1

64 203658 SHIM (0.85MM) 1

65 203659 SHIM (0.90MM) 1

66 203660 SHIM (0.95MM) 1

67 203662 SHIM (1.10MM) 1

68 203663 SHIM (1.15MM) 1

69 203664 SHIM (1.25MM) 1

70 203665 SHIM (1.30MM) 1

71 203666 SHIM (1.35MM) 1

72 203637 SHIM (0.45MM) 1

73 203638 SHIM (0.55MM) 1

74 203661 SHIM (1.05MM) 1

75 203672 SHIM (2.05MM) 1

76 203673 SHIM (2.10MM) 1

77 203674 SHIM (2.15MM) 1

78 203675 SHIM (2.20MM) 1

79 203676 SHIM (2.25MM) 1

80 203680 SHIM (2.30MM) 1

81 203681 SHIM (2.35MM) 1

82 203682 SHIM (2.40MM) 1

83 203683 SHIM (2.45MM) 1

84 203684 SHIM (2.50MM) 1

85 203754 ROLLER BEARING 1

86 50280462 SCREW 2

87 203606 O-RING 21 X 2 0ZF 1

88 203768 SLEEVE 1

89 50280472 SNAP RING 1

90 50280518 STUB SHAFT 1

91 203614 HEX SCREW M14 X 55 DI 10

92 50280517 AXLE BRACKET 1

93 50280516 AXLE BRACKET 1

94 50280531 STUB SHAFT 1

Ref. 
No. Part No. Description                          Qty.



918412/GP0414 54 Printed in U.S.A.

AL 540 - AXLES
50300926 (4472-004-318), 50300927 (4472-004-322) - INTERNAL COMPONENTS

50300927
Rear Axle

Only

1
2

3
4

2

24

26

26

27 31

29

18

19 20

22

21

23

5
6

12

14
15

17

13

7 9 11

10

8

33

34

24

28

32

24

50300926, 50300927-3



Printed in U.S.A. 55 918412/GP0414

AL 540 - AXLES
50300926 (4472-004-318), 50300927 (4472-004-322) - INTERNAL COMPONENTS

Ref. 
No. Part No. Description                          Qty.

1 203744 CASSETTE RING 2

2 203750 ROLLER BEARING 4

3 203781 WHEEL BOLT 12

4 203777 HUB 2

5 203778 RING GEAR 2

6 50280515 SUN GEAR SHAFT 2

7 203608 O-RING 2

8 50280513 PLANET CARRIER 2

9 203600 RETAINING RING 3

10 203586 SNAP RING 6

11 203755 ROLLER BEARING 3

12 203770 PLANETARY GEAR 3

13 203699 THRUST WASHER 1

14 203782 PLANETARY CARRIER 1

15 203621 CAP SCREW M10 X 20 DI 4

17 203606 O-RING 21 X 2 0ZF 4

18 203758 THRUST PLATE 1

19 203624 STUD 6

20 50280508 SHAFT SEAL 1

21 50280511 OUTPUT GEAR] 1

22 50280512 INPUT GEAR 1

23 203760 SCREEN SHEET 1

24 203623 SCREW PLUG M18 X 1.5 DI 4

26 203609 O-RING 15 X 2 ZF 4

27 203616 CAP SCREW M10 X 50 10

28 50280529 INPUT HOUSING 1

29 203619 CAP SCREW M14 X 35 DI 6

31 203602 CYLINDRICAL PIN 8M 6 X 36 ZF 2

32 50280530 HOUSING 1

33 203872 WASHER 1

34 50280477 SCREW TE M12X30  UNI5739-10.9 1



918412/GP0414 56 Printed in U.S.A.

AL 540 - AXLES
EARLY VERSION (4472-004-225), (4472-004-229) - INTERNAL COMPONENTS

176443_270158-1

1

51

82

62

66

53

55

2 - 6
7

8

9 - 35

42

176443
Front Axle

Only

176443
Front Axle

Only

43

44

49

52

46

69

67

70

72

5650

48                45

71
65

59

60

58

68

64

81

77
75

79

76

83

84
73

47
57

61

54

63

80

78

74

79

78

41

85



Printed in U.S.A. 57 918412/GP0414

AL 540 - AXLES
EARLY VERSION (4472-004-225), (4472-004-229) - INTERNAL COMPONENTS

Ref. 
No. Part No. Description                          Qty.

1 203767 BEVEL GEAR SET (REAR) 1

203766 BEVEL GEAR SET (FRONT) 1

2 203708 WASHER (3.3 MM) 1

3 203709 WASHER (3.4 MM) 1

4 203710 WASHER (3.5 MM) 1

5 203711 WASHER (3.6 MM) 1

6 203712 WASHER (3.7 MM) 1

7 203751 ROLLER BEARING 1

8 203741 BUSHING 1

9 203719 RING (5.55 MM) 1

10 203720 RING (5.60 MM) 1

11 203721 RING (5.62 MM) 1

12 203722 RING (5.70 MM) 1

13 203723 RING (5.75 MM) 1

14 203724 RING (5.80 MM) 1

15 203725 RING (5.85 MM) 1

16 203726 RING (5.90 MM) 1

17 203727 RING (5.95 MM) 1

18 203728 RING (6.10 MM) 1

19 203729 RING (6.15 MM) 1

20 203730 RING (6.20 MM) 1

21 203731 RING (6.25 MM) 1

22 203732 RING (6.30 MM) 1

23 203733 RING (6.35 MM) 1

24 203734 RING (6.40 MM) 1

25 203735 RING (6.45 MM) 1

26 203736 RING (6.50 MM) 1

27 203737 RING (6.55 MM) 1

28 203738 RING (6.60 MM) 1

29 203739 RING (6.65 MM) 1

30 203740 RING (6.70 MM) 1

31 203703 RING (5.98 MM) 1

32 203704 RING (6.00 MM) 1

33 203705 RING (6.02 MM) 1

34 203706 RING (6.04 MM) 1

35 203707 RING (6.07 MM) 1

41 203753 ROLLER BEARING 1

42 203746 SHAFT SEAL 1

43 203713 WASHER 1

44 203626 HEXAGON NUT, M24X2 DI 1

45 203579 BRAKE 1

46 203581 ANCHOR PLATE 1

47 203618 CAP SCREW, M12X35 IS 6

48 203598 WASHER 6

49 203596 ANCHOR PLATE 1

50 203617 CAP SCREW, M14X45 IS 6

51 203582 WHEEL CYLINDER 1

52 203599 SPRING WASHER 2

53 203612 HEXAGON SCREW, M10X30 DI 2

54 203583 RESET 1

55 203591 LOCKING WASHER 2

56 203613 HEXAGON SCREW 1

57 203580 BRAKE SHOE 1

58 203588 TAPPET 1

59 203597 WASHER 1

60 203587 COMPRESSION SPRING 1

61 203584 BRAKE SHOE 1

62 50280726 TENSION SPRING 2

63 203590 TENSION SPRING 1

64 203592 COMPRESSION SPRING 2

65 203593 CABLE CONTROL 1

66 203585 SPRING WASHER 1

67 203765 BRAKE DRUM 1

68 203615 CAP SCREW, M6X18 IS 2

69 203776 INPUT FLANGE 1

70 203625 STUD 8

71 203627 SCREW NECK 1

72 203610 SEALING RING 1

73 203762 DIFFERENTIAL CASE 1

74 203763 AXLE BEVEL GEAR 1

75 203764 AXLE BEVEL GEAR 1

76 203701 THRUST WASHER 1

77 203702 THRUST WASHER 1

78 203785 BEVEL GEAR 2

79 203700 THRUST WASHER 2

80 203784 AXLE 1

81 203620 CAP SCREW 10

82 203604 PIN 1

83 203603 PIN 5

84 203605 PIN 5

85 50286907 WHEEL CYLINDER BREATHER 1

Ref. 
No. Part No. Description                          Qty.



918412/GP0414 56 Printed in U.S.A.

AL 540 - AXLES
EARLY VERSION (4472-004-225), (4472-004-229) - INTERNAL COMPONENTS

176443_270158-1

1

51

82

62

66

53

55

2 - 6
7

8

9 - 35

42

176443
Front Axle

Only

176443
Front Axle

Only

43

44

49

52

46

69

67

70

72

5650

48                45

71
65

59

60

58

68

64

81

77
75

79

76

83

84
73

47
57

61

54

63

80

78

74

79

78

41

85



Printed in U.S.A. 57 918412/GP0414

AL 540 - AXLES
EARLY VERSION (4472-004-225), (4472-004-229) - INTERNAL COMPONENTS

Ref. 
No. Part No. Description                          Qty.

1 203767 BEVEL GEAR SET (REAR) 1

203766 BEVEL GEAR SET (FRONT) 1

2 203708 WASHER (3.3 MM) 1

3 203709 WASHER (3.4 MM) 1

4 203710 WASHER (3.5 MM) 1

5 203711 WASHER (3.6 MM) 1

6 203712 WASHER (3.7 MM) 1

7 203751 ROLLER BEARING 1

8 203741 BUSHING 1

9 203719 RING (5.55 MM) 1

10 203720 RING (5.60 MM) 1

11 203721 RING (5.62 MM) 1

12 203722 RING (5.70 MM) 1

13 203723 RING (5.75 MM) 1

14 203724 RING (5.80 MM) 1

15 203725 RING (5.85 MM) 1

16 203726 RING (5.90 MM) 1

17 203727 RING (5.95 MM) 1

18 203728 RING (6.10 MM) 1

19 203729 RING (6.15 MM) 1

20 203730 RING (6.20 MM) 1

21 203731 RING (6.25 MM) 1

22 203732 RING (6.30 MM) 1

23 203733 RING (6.35 MM) 1

24 203734 RING (6.40 MM) 1

25 203735 RING (6.45 MM) 1

26 203736 RING (6.50 MM) 1

27 203737 RING (6.55 MM) 1

28 203738 RING (6.60 MM) 1

29 203739 RING (6.65 MM) 1

30 203740 RING (6.70 MM) 1

31 203703 RING (5.98 MM) 1

32 203704 RING (6.00 MM) 1

33 203705 RING (6.02 MM) 1

34 203706 RING (6.04 MM) 1

35 203707 RING (6.07 MM) 1

41 203753 ROLLER BEARING 1

42 203746 SHAFT SEAL 1

43 203713 WASHER 1

44 203626 HEXAGON NUT, M24X2 DI 1

45 203579 BRAKE 1

46 203581 ANCHOR PLATE 1

47 203618 CAP SCREW, M12X35 IS 6

48 203598 WASHER 6

49 203596 ANCHOR PLATE 1

50 203617 CAP SCREW, M14X45 IS 6

51 203582 WHEEL CYLINDER 1

52 203599 SPRING WASHER 2

53 203612 HEXAGON SCREW, M10X30 DI 2

54 203583 RESET 1

55 203591 LOCKING WASHER 2

56 203613 HEXAGON SCREW 1

57 203580 BRAKE SHOE 1

58 203588 TAPPET 1

59 203597 WASHER 1

60 203587 COMPRESSION SPRING 1

61 203584 BRAKE SHOE 1

62 50280726 TENSION SPRING 2

63 203590 TENSION SPRING 1

64 203592 COMPRESSION SPRING 2

65 203593 CABLE CONTROL 1

66 203585 SPRING WASHER 1

67 203765 BRAKE DRUM 1

68 203615 CAP SCREW, M6X18 IS 2

69 203776 INPUT FLANGE 1

70 203625 STUD 8

71 203627 SCREW NECK 1

72 203610 SEALING RING 1

73 203762 DIFFERENTIAL CASE 1

74 203763 AXLE BEVEL GEAR 1

75 203764 AXLE BEVEL GEAR 1

76 203701 THRUST WASHER 1

77 203702 THRUST WASHER 1

78 203785 BEVEL GEAR 2

79 203700 THRUST WASHER 2

80 203784 AXLE 1

81 203620 CAP SCREW 10

82 203604 PIN 1

83 203603 PIN 5

84 203605 PIN 5

85 50286907 WHEEL CYLINDER BREATHER 1

Ref. 
No. Part No. Description                          Qty.



918412/GP0414 58 Printed in U.S.A.

AL 540 - AXLES
EARLY VERSION (4472-004-225), (4472-004-229) - INTERNAL COMPONENTS

77

79

78

76

80

82

81

74

1 - 46

94

93

92

90

91

95

96

88

92

94

93

89

96
91

95

80

81

83

84

85

86

87

47 - 73

75

97

176443_270158-2



Printed in U.S.A. 59 918412/GP0414

AL 540 - AXLES
EARLY VERSION (4472-004-225), (4472-004-229) - INTERNAL COMPONENTS

Ref. 
No. Part No. Description                          Qty.

1 203631 SHIM (2.0 MM) 1

2 203679 SHIM (1.95 MM) 1

3 203678 SHIM (1.90 MM) 1

4 203652 SHIM (1.85 MM) 1

5 203677 SHIM (1.80 MM) 1

6 203651 SHIM (1.75 MM) 1

8 203671 SHIM (1.65 MM) 1

9 203670 SHIM (1.60 MM) 1

10 203669 SHIM (1.55 MM) 1

11 203668 SHIM (1.50 MM) 1

12 203667 SHIM (1.45 MM) 1

13 203632 SHIM (1.40 MM) 1

14 203635 SHIM (1.20 MM) 1

15 203628 SHIM (1.00 MM) 1

17 203633 SHIM (0.60 MM) 1

19 203634 SHIM (0.40 MM) 1

20 203636 SHIM (0.30 MM) 1

21 203629 SHIM (0.20 MM) 1

22 203630 SHIM (0.10 MM) 1

23 203655 SHIM (0.65 MM) 1

24 203656 SHIM (0.70 MM) 1

25 203657 SHIM (0.75 MM) 1

26 203658 SHIM (0.85 MM) 1

27 203659 SHIM (0.90 MM) 1

28 203660 SHIM (0.95 MM) 1

29 203662 SHIM (1.10 MM) 1

30 203663 SHIM (1.15 MM) 1

31 203664 SHIM (1.25 MM) 1

32 203665 SHIM (1.30 MM) 1

33 203666 SHIM (1.35 MM) 1

34 203637 SHIM (0.45 MM) 1

35 203638 SHIM (0.55 MM) 1

36 203661 SHIM (1.05 MM) 1

37 203672 SHIM (2.05 MM) 1

38 203673 SHIM (2.10 MM) 1

39 203674 SHIM (2.15 MM) 1

40 203675 SHIM (2.20 MM) 1

41 203676 SHIM (2.25 MM) 1

42 203680 SHIM (2.30 MM) 1

43 203681 SHIM (2.35 MM) 1

44 203682 SHIM (2.40 MM) 1

45 203683 SHIM (2.45 MM) 1

46 203684 SHIM (2.50 MM) 1

47 203639 WASHER (0.10 MM) 1

48 203640 WASHER (0.20 MM) 1

49 203641 WASHER (0.30 MM) 1

50 203642 WASHER (0.40 MM) 1

51 203643 WASHER (0.50 MM) 1

52 203644 WASHER (0.60 MM) 1

53 203645 WASHER (0.70 MM) 1

54 203646 WASHER (0.80 MM) 1

55 203647 WASHER (1.00 MM) 1

57 203649 WASHER (1.40 MM) 1

58 203650 WASHER (2.00 MM) 1

59 203653 WASHER (0.45 MM) 1

60 203654 WASHER (0.55 MM) 1

72 203696 WASHER (1.10 MM) 1

73 203697 WASHER (1.15 MM) 1

74 203754 ROLLER BEARING 1

75 203752 ROLLER BEARING 1

76 203622 SCREW PLUG, M24X1.5 DI 1

77 203606 O-RING, 21X2 0ZF 1

78 203747 SCREW PLUG, M24X1.5 IN 1

79 203606 O-RING, 21X2 0ZF 1

80 203783 BUSHING 16

81 203748 LOCKING SCREW 16

82 203594 FOUR-LIP RING 1

83 203595 FOUR-LIP RING 1

84 203780 PISTON 1

85 203611 NEEDLE CAGE 1

86 203779 LOCKING SLIDE 1

87 203742 COMPRESSION SPRING 1

88 203775 AXLE CASING 1

89 203774 AXLE CASING 1

90 203773 AXLE HOUSING (REAR) 1

203772 AXLE HOUSING (FRONT) 1

91 203607 O-RING 2

92 203769 STUB SHAFT 2

93 203768 SLEEVE 2

94 203601 RETAINING RING 2

95 203698 WASHER 20

96 203614 HEX SCREW, M14X55 DI 20

Ref. 
No. Part No. Description                          Qty.



918412/GP0414 60 Printed in U.S.A.

AL 540 - AXLES
EARLY VERSION (4472-004-225), (4472-004-229) - INTERNAL COMPONENTS

176443_270158-3

270158 
Rear Axle

Only

14

12 1
8

13

15

19

18

17

21

26 25
24

23
22

31

30

32

28

27
33

34

29

15

2
3

9

6

7

11

10

5

6
4

16

270158
Rear Axle

Only



Printed in U.S.A. 61 918412/GP0414

AL 540 - AXLES
EARLY VERSION (4472-004-225), (4472-004-229) - INTERNAL COMPONENTS

Ref. 
No. Part No. Description                          Qty.

1 203778 RING GEAR 2

2 203771 SUN GEAR SHAFT 2

3 203782 PLANETARY CARRIER 2

4 203770 PLANETARY GEAR 6

5 203755 ROLLER BEARING 6

6 203586 SNAP RING 12

7 203600 RETAINING RING 6

8 203699 THRUST WASHER 2

9 203622 SCREW PLUG, M24X1.5 DI 2

10 203606 O-RING, 21X2 0ZF 2

11 203621 CAP SCREW, M10X20 DI 4

12 203777 HUB 2

13 203608 O-RING 2

14 203744 CASSETTE RING 2

15 203750 ROLLER BEARING 4

16 203781 WHEEL BOLT 12

17 203761 INPUT HOUSING 1

18 203759 HOUSING 1

19 203602 CYLINDRICAL PIN, 8M 6X36 ZF 2

21 203616 CAP SCREW, M10X50 10

22 203622 SCREW PLUG, M24X1.5 DI 3

23 203606 O-RING, 21X2 0ZF 3

24 203623 SCREW PLUG, M18X1.5 DI 1

25 203609 O-RING, 15X2 ZF 1

26 203619 CAP SCREW, M14X35 DI 6

27 203885 INPUT GEAR 1

28 203757 SPUR GEAR 1

29 203760 SCREEN SHEET 1

30 203745 SHAFT SEAL 1

31 203624 STUD 6

32 203758 THRUST PLATE 1

33 203872 WASHER 1

34 651698 CS FL M10-1.50X35 C8.8 ZY DIN1662 1

Ref. 
No. Part No. Description                          Qty.



918412/GP0414 62 Printed in U.S.A.

AL 540 - AXLES
WHEELS AND TIRES

Ref. 
No. Part No. Description                          Qty.

1 809537 ASSY/WHEEL  12 X 16.5  GEHL 4

809601 ASSY/WHEEL HD 33X15.5-16.5 12 
PLY (Includes instructions for liquid tire 
ballast installation)

4

50840024 ASSY/WHEEL TURF 33X15.5-16.5 
(FLUID-FILLED)

2

50840023 ASSY/WHEEL TURF 33X15.5-16.5 12 
PLY (AIR-FILLED)

AR

2 * TIRE/HD 12.0X16.5 10 PLY HD2000 II 1

* TIRE/HD 33X16.5X15.5  TITAN HD 
2000 (Liquid tire ballast required for rear 
tires)

1

* TIRE/33X15.5-16.5 TITAN TURF 1

3 272785 WHEEL 16.5X9.75  6 ON 8.07 1

272786 WHEEL 16.5X12.0  6 ON 8.07 1

4 420-36023 VALVE STEM, METAL 1

5 201097 NUT/LUG/M18X1.5 24

6 203781 WHEEL BOLT 24

* Purchase equivalent quality tires for your articulated loader.    
Contact your Gehl dealer for replacement tire information.

Ref. 
No. Part No. Description                          Qty.

1

5

4

2

3 6

319 Nm

(235 lb.-ft.)



Printed in U.S.A. 63 918412/GP0414

AL 540 - LIFT ARM
LIFT ARM ASSEMBLY

Ref. 
No. Part No. Description                          Qty.

1 131785 PIN/QUICK RELEASE 1

2 656188 CS M10-1.5X70 C8.8 ZY DIN931 1

3 175980 PIN/PIVOT 1

4 176039 PIN/PIVOT 2

5 176584 WDMT/LOADER ARM 1

6 176610 WDMT/LOWER PIVOT ARM 1

7 176614 WDMT/UPPER PIVOT ARM 1

8 176621 WDMT/UPPER LINK 1

9 176623 WDMT/LOWER LINK 1

10 176661 BEARING/50MM I.D. 6

11 176662 PIN/PIVOT 40MM 1

12 176663 PIN/PIVOT 50MM 1

13 176714 PIN/PIVOT 3

14 200097 BEARING/40MM I.D. 14

15 201466 CHANNEL/CYLINDER STOP 1

16 270398 STRIP/RUBBER 2

17 613052 FITTING/GREASE M6X1 10

18 651448 LN INS M10-1.5 C8 ZY DIN6924 8

19 656015 CS M10-1.5X90 C8.8 ZY DIN931 6

20 656162 CS M10-1.5X100 C8.8 ZY DIN931 1

21 132289 RIVET/BLIND .156 X .50 1

Ref. 
No. Part No. Description                          Qty.

3

18

20

10

17

1913

7

12

13

13

9
19 19

17

17

17

17

6

19

16

15

21

1

5

4

4

19

14

14

14

14
11

14

14

10

2

8

400353



918412/GP0414 64 Printed in U.S.A.

AL 540 - LIFT ARM
HYDRAULICS

3

74

6

52

50

48

27

28
625

12

23

26

11

23

28

57

66

72 24

51

49

47

7
22

53

62

5
39

59

58

67

63

43

66

65

70

42

18

54

15

15

79

21
10

56

21

21

78

16

16
60 13

6661

7364

37

36

46

9

8

9

66

30

6

41 38
33

35
34

40

44

4

4

14

31 69

17
3165

14

71

45

5

16
1

16
21

19

55

76

6

77

80

32

81

84
82

83

85

65

9

SN 51589
and Before

87

86

68
66

400580

Page 44

Page 67

Page 69
Page 44

Page 68

Page 69

BE
A

C

C

A

D
Page 118



Printed in U.S.A. 65 918412/GP0414

AL 540 - LIFT ARM
HYDRAULICS

   *  See Page 120 for hose/o-ring information.
   ** See Page 119 for o-ring/seal/description information.

Ref. 
No. Part No. Description                          Qty.

1 071043 LN SER FL M10-1.50 C10 ZY DIN196 2

2 175828 CYL/HYD/LIFT (see Page 77 for 
details)

2

3 175829 CYL/HYD/TILT (see Page 78 for 
details)

1

4 176353 STM M24C15 MBSPP38** 5

5 176354 STM M24C15 MBSPP12** 2

6 176356 STM M24C12 MBSPP12** 10

7 176361 STM BK M24C12 M24C12 2

8 176365 90M SV F24C12 M24C12** 6

9 176366 90M SV F24C15 M24C15**
(SN 51590 and Up)

3

176366 90M SV F24C15 M24C15**
(SN 51589 and Before)

4

10 176376 STM M24C22 MBSPP34** 1

11 176480 MALE/COUPLER/QUICK 1

12 176481 FEMALE/COUPLER/QUICK 1

13 176510 HPM MBSPP12** 1

14 176530 STM M24C10 MBSPP14** 3

15 176779 TEM SV RN F24C10 M24C10** 2

16 176884 STM M24C22 MBSPP12** 4

17 184101 VALVE/SOL SV10-24 10T
(see Page 72 for details)

2

18 201128 HOSE/MP 5 X 432MM* 1

19 201279 STM SV RD F24C22 M24C15** 1

21 270069 90M SV F24C22 M24C22** 4

22 270227 TEM SV BR F24C12 M24C12** 2

23 270305 HOSE/MP 8 X 546MM* 2

24 270396 CLAMP/TUBE 15MM-10MM TWIN 6

25 271083 COVER/DUST 1

26 271084 COVER/DUST 1

27 271088 STRAP/BUNDLE/HOSE 1

28 271160 LOOMING/GUARD (0.771 FT) 1

30 271636 90M AJ M24C18 MABSPP12** 1

31 273270 ST MC12-MORB10-L** 4

32 273334 HOSE/LP 12 X 851MM* 1

33 273385 TUBE 1

34 273386 TUBE 1

35 273387 TUBE 1

36 273388 TUBE 1

37 273389 TUBE 1

38 273390 TUBE 1

39 273391 TUBE 1

40 273392 TUBE 1

41 273393 TUBE 1

42 50301819 BLOCK (later block style, one OS tube 
opening and Ref. No. 86 foam on tube)

273469 BLOCK (earlier block style, all tube 
openings are tube size and no foam 
tube wrap)

2

43 273483 BLOCK/CUSTOM 3

44 273534 VALVE/AUXILIARY
(see Page 71 for details)

1

45 273563 VALVE/POWER-A-TACH
(see Page 72 for details)

1

46 273694 TUBE (SN 51589 and Before) 1

47 273775 HOSE/MP 6 X 559MM* 2

48 273777 HOSE/MP 6 X 711MM* 2

49 273807 HOSE/MP 6 X 457MM* 2

50 273813 TUBE/HYDRAULIC 1

51 273814 HOSE/MP 8 X 1041MM* 2

52 273823 HOSE/MP 6 X 1143MM* 2

53 273846 TUBE/HYD RETURN 1

54 273852 HOSE/MP 5 X 1473MM* 1

55 273956 TEE BR MC22-MC22-FCS22-L** 1

56 275404 HOSE/MP 12 X 1180MM* 1

57 273988 TUBE/HYDRAULIC 1

58 274097 VALVE/CONTROL (see Page 70 for 
details)

1

59 274153 SHAFT/JOYSTICK 1

60 274162 MANIFOLD/RETURN 1

61 274167 BRACKET/RETURN MANIFOLD 1

62 274186 HANDLE/JOYSTICK 1

63 651629 CS M8-1.25X110 C10.9 ZY DIN931 3

64 651695 CS FL M8-1.25X25 C8.8 ZY DIN1662 2

65 651705 LN  INST FL M6-1.00 C8 ZY DIN6926 5

66 651706 LN  INST FL M8-1.25 C8 ZY DIN6926 17

67 651713 CB M8-1.25X25 C8.8 ZY DIN603 4

68 651727 CB M8-1.25X60 C8.8 ZY DIN603
(quantity for SN 51589 and Before)

2

69 651752 CS M6-1.00X100 C8.8 ZY DIN931 2

70 651802 CB M6-1.00X45 C4.6 ZY DIN603 2

71 651806 CB M10-1.50X70 C4.6 ZY DIN603 2

72 656004 CS M8-1.25X55 C8.8 ZY DIN931 6

73 656093 CS M8-1.25X16 C8.8 ZY DIN931 2

74 613052 FITTING/GREASE M6X1 6

76 176511 PLUG HH MBSPP04** 2

77 274591 RETAINER 8MM 2

78 273963 HOSE/LP 12 X 915MM* 1

79 274857 GUARD/POLY HOSE (1.000FT)
(used on Ref. No. 32 hose)

1

80 274865 GUARD/POLY HOSE (2.000FT)
(used on Ref. No. 56 hose)

1

81 274664 KIT/SELF-LEVEL INDICATOR
(includes Ref. Nos. 65, 82, 83, 84 and 
85 as shown in graphic)

1

82 50300320 WDMT/INDICATOR ARM 1

83 50300319 BRACKET/CLAMP 1

84 50300186 DECAL/SELF-LEVELING 1

85 651690 CB M6-1.00X20 C8.8 ZY DIN603 1

86 50301732 FOAM/0.25 X 2IN (used with blocks 
50301819 on tube from steering valve 
to main supply valve)

1

87 50301531 TUBE/HYDRAULIC (SN 51590 and Up)

Ref. 
No. Part No. Description                          Qty.



918412/GP0414 66 Printed in U.S.A.

AL 540 - LIFT ARMS
AUX. HYDRAULICS PRESSURE RELIEF CONTROL (SN 51590 AND UP)

Ref. 
No. Part No. Description                          Qty.

1 135620 End/Rod M8 x 1.25 1

2 651431 CS M8-1.25x25 C10.9 ZY DIN931 1

3 651690 CB M6-1.00X20 C8.8 ZY DIN603 2

4 651697 CS FL M8-1.25X90 C8.8 ZY DIN1662 1

5 651705 LN  INST FL M6-1.00 C8 ZY DIN6926 2

6 651706 LN  INST FL M8-1.25 C8 ZY DIN6926 3

7 651710 LN M8-1.25 C8 ZY DIN6925 3

8 651720 CS FL M8-1.25X35 C8.8 ZY DIN1662 1

9 651727 CB M8-1.25X60 C8.8 ZY DIN603 1

10 654004 FW 5/16 AWZY 2

11 656003 CS M8-1.25X40 C8.8 ZY DIN931 1

12 656048 HN M8-1.25 C8 ZY DIN934 3

13 656063 HJN M8-1.25 C4 ZY DIN439 3

14 656094 CS M8-1.25X30 C8.8 ZY DIN931 1

15 50301120 BALL KNOB 1

16 50301121 ROD END/BALL JOINT 2

17 50302167 SLEEVE BEARING 1

18 50301214 FERROUS PROX SWITCH/M12 1

19 50301254 ROD/SHORT 1

20 50301265 WELDMENT/PIVOT LINK 1

21 50301389 ROD/BENT 1

22 50301526 BRACKET/SWITCH MOUNT 1

23 50302075 BRACKET/LINK 1

24 656111 FW M8 ZY DIN125 1

25 50657017 HN M8-1.25 C8 ZY LH DIN934 1

 * NOTE: The bracket and hardware configuration in the inset 
graphic was used on machines SN 51590-51610. Current pro-
duction parts will replace the early components for service on 
those machines.

Ref. 
No. Part No. Description                          Qty.

7

8

Replaced
by Ref. Nos.
23 and 24

CONFIGURATION
FOR SN 51590-51610

(SEE NOTE *)

Auxiliary Valve

15

21

13

16

20
18

223 5

9

7

11 12

6

6
8

7

25

24

6

716
19

13

12
1

132

4 10
10

14

17

23

Auxiliary Valve

9 Nm

(7 lb.-ft.)

400580



Printed in U.S.A. 67 918412/GP0414

AL 540 - HYDRAULICS
HYDRAULIC TANK

 

Ref. 
No. Part No. Description                          Qty.

1 274912 FILTER/RETURN (see page 3 for 
details)

1

2 175921 BOLT/DIPSTICK 1

3 175922 BREATHER 1

4 50302142 PLUG HH MORB08 MAGNETIC **
 (SN 51931 and Up)

1

176510 HPM MBSPP12 (DRAIN PLUG) **
 (SN 51242 - 51930)

1

5 176885 STM M24C22 MBSPP01 ** 1

6 271461 SWITCH/TEMP 215 F 1

7 651521 CS M5-0.8X16 C8.8 ZY DIN931 6

8 656006 CS M10-1.5X20 C8.8 ZY DIN931 1

  ** See Page 119 for o-ring/seal/description information.

Ref. 
No. Part No. Description                          Qty.

2

7
8

3

5

1

6

4

400687

Page 64

Page 68

See Page 32 or Page 33for
Pressure Switch

Electrical Information

Page 44

Page 68

Page 30

A

C

B

D



918412/GP0414 68 Printed in U.S.A.

AL 540 - HYDRAULICS
HYDRAULIC DRIVE

Ref. 
No. Part No. Description                          Qty.

1 068938 90 MJ06-MAORB06** 1

2 093362 FW 17/32 2

4 104378 TEST PORT/ -6 JICM 1

5 129933 O-RING 152 N70 1

6 176367 TEE BR MC10-MC10-FCS10-L** 1

7 176375 ST MC28-MBSPP16-L** 1

8 176376 ST MC22-MBSPP12-L** 1

9 176532 ST MC18-MBSPP12-L** 1

10 193562 TEST PORT-9/16-18 UNF 1

11 201094 HOSE/LP 12 X 1118MM* 1

12 270069 90 FCS22-MC22-L** 4

13 270201 PUMP/AXIAL PISTON 1

14 270236 DIAGNOSTIC/MALE** 1

15 270245 MOTOR/BENT AXIS 1

16 270294 HOSE/LP 16 X 1213MM* 1

17 270359 DIN FLANGE KIT/-12 CD 62 4

18 270391 HOSE/HP 12 X 640MM* 1

19 270392 HOSE/HP 12 X 765MM* 1

20 270414 ST MC22-MORB16-L** 1

21 270415 ST MC22-MORB12-L** 2

22 270416 ST MC10-MORB06-L** 1

23 271915 SHCS M10-1.5X25 C8.8 
ZY SP DIN912***

2

24 271999 HOSE/MP 12 X 457MM* 1

25 272380 90 MC22-MAORB12-L** 1

26 273445 CS 1/2X1-3/4 C5ZY SP*** 2

27 50301181 PUMP/GEAR 19CC (Rexroth) 1

230186 KIT/PUMP/GEAR 1.22 (replaces early 
gear pump, marked Eaton on end cap)

1

28 50301496 SHCS M12-1.75X35 C10.9 OCG SP 
DN912

4

29 651698 CS FL M10-1.50X35 C8.8 ZY DIN1662 1

30 656133 FW M10 ZY DIN125 2

31 50280538 SEAL KIT/REXROTH PUMP (for 
50301181 gear pump)

243064 KIT/SEAL/EATON (for early gear pump, 
marked Eaton on end cap)

1

32 203890 O-RING/2-250X70BN 1

33 201181 CS M10-1.50X30 C8.8ZY SP DIN931
(see inset graphic above for usage)

2

      * See Page 120 for hose/o-ring information.
     ** See Page 119 for o-ring/seal/description information

Ref. 
No. Part No. Description                          Qty.

16

14
6

10

21

26

1
4

19

18

17

20

2
5

7

12

12

24

25

28

17

21

15

32
29

9
23

31
27

13

12

22

11

8

12

30

33

3023

Gear Pump/Hardware Versions

12.5

EARLY
VERSION 

INTERIM
VERSION 

CURRENT
 VERSION 

USE
CURRENT

VERSION HARDWARE

mm

17mm

12mm

400386

Page 69

Page 67

Page 67

Page 64

Page 118E

D

A

C B



Printed in U.S.A. 69 918412/GP0414

AL 540 - HYDRAULICS
POWER STEERING

     *  See Page 120 for hose/o-ring information.
     **  See Page 119 for o-ring/seal/description information

Ref. 
No. Part No. Description                          Qty.

1 175830 CYL/HYD/STEERING
(see Page 79 for details)

1

2 176355 STM M24C12 MBSPP38** 2

3 176356 STM M24C12 MBSPP12** 2

4 176358 STM M24C10 MBSPP38** 1

5 176364 90 FCS10-MC10-L** 1

6 176365 90M SV F24C12 M24C12** 2

7 176370 STM M24C18 MBSPP12** 1

8 176371 90M SV F24C18 M24C18** 1

9 176503 STM BK M24C18 M24C18 1

10 176654 CS FLH M10-1.5X30 C8.8ZY SP 
DIN1665

4

11 193169 TESTPORT 1

12 201114 VALVE/STEERING 1

13 271524 HOSE/MP 10 X 490MM* 1

14 271636 90M AJ M24C18 MABSPP12** 1

15 273384 TUBE 1

16 274128 HOSE/MP 6 X 915MM* 2

17 274351 HOSE/MP 5 X 2235MM* 1

18 274367 HOSE/MP 10 X 870MM* 1

19 202671 KIT/SEAL (Steering Valve) 1

20 651707 LN  INST FL M10-1.50 C8 ZY DIN6926 4

21 176653 CS FLH M10-1.5X25 C8.8ZY SP 
DIN1665

4

22 176371 90 FCS18-MC18-L 1

23 176370 ST MC18-MBSPP08-L 1

Ref. 
No. Part No. Description                          Qty.

8

6
3

12

18
9

13

10

4

2

7

19

11

17

1

2

15

16

5

20

21
22

14

Early
Machines

23
8

6
3

12

18
9

13

10

4

2

7

19

11

17

1

2

15

16

5

20

21
22

14

Early
Machines

23

400595

8

6
3

12

18
9

13

10

4

2

7

19

11

17

1

2

15

16

5

20

21
22

14

Early
Machines

23

Page 64

Page 68

Page 64

A

E

D



918412/GP0414 70 Printed in U.S.A.

AL 540 - HYDRAULICS
CONTROL VALVE

Ref. 
No. Part No. Description                          Qty.

1 274097 VALVE/CONTROL 1

2 202572 VALVE/RELIEF 1

3 230040 O-RING 2

4 230041 SPACER 2

5 230043 POSITIONER 2

6 230042 SPACER 2

7 230044 SEALING WASHER 1

8 230045 VALVE/RELIEF 1

9 230046 O-RING 3

10 230047 O-RING 1

11 203815 CHECK VALVE 2

12 230264 LEVER SUPPORT 1

13 230084 SCREW 5

14 230265 NUT M8 3

15 230266 ROCKER JOINT 2

16 202577 PIVOT 1

17 230267 PIN 1

18 230268 SUPPORT 1

19 230269 BOOT/RUBBER 1

20 230052 LEVER ASSY 1

21 230053 BRACKET 2

22 230054 WASHER 4

23 230055 NUT 3

24 230056 SCREW 3

25 230270 SPOOL 2

Ref. 
No. Part No. Description                          Qty.

21 22

9

10

21

6 5

22
23

8

7 3 4

20
12 13

14
15

17
14

16
18

13
19

2

24

11

1

25

274097


